o BPULE T Y?E

~ Model 200

Printed in U84, 3=70



INTENTIONALLY BLANK



" - products-whenever it is pra_c__ti_i_cal-_quo 8O

LPOLICY
It is'the policy of J. A. Freeman &Son, Inc. to constantly: improve-its

3. A, Fréoman &Son, Inc. reserve the right 1o redesign or chinge s
equipm ent.or. component. parts thereof without' incurring any. .obligatﬁontfto;

install or furnish such changes on. equipment previously delivered.. "

Unauthorized chianges or- additions to. equipment manufacturedby J. A..
Freeman: &S8on, Inc. relieves the company of further: responsibility for
warranted operation and breakage replacement, - =~ . o0 0




INSTRUCTIONS FOR ORDERING PARTS

i. Part number and descmpt;on of part
: {a) ‘Parts shouid NOT be ordered from: i].lustratmn oniy. _
{b): Parts should NO’I' be ordered from numbers on: caetmge.

‘2. :Order by baler senal nu:mber a.nd model

o T Much delay and confuemn can’ be evmded if parte numbers are
L arranged m sequence ol all orders. e S

A, State how o sh1p whether by truck etage, maﬂ. raxl exprees o
OF reight, air- express or air frezgh.t - SRR

_Clanns for shertage or: ermr in: handlmg of an order for parts
must be' made upon rece:.p of: goods :

. 8 _‘Ad’ ess a11 orders for parts ae' fo]lews-

Bt 'J A Freeman&Son, Inc
‘.. Parts Depa,rtment A
72034 N, WL 2Tth Avenue, ;
S 'Pert]and Oregon 97210

: .'_'Place serz.al number of. me.chme here for your convemence-

Baler Semal No

Motor Serlal No

- Left and’ rlght ef machme a.re understood to mean fro:m a pem-:_: »
- tmn facmg in the directlon of baier travel : ‘ .

L }?ermlssmn must be secured: before any parts are retumed for .
e credit, ‘When paris:are. returned; the freight:must be prepajdior = -
Y arrangements made so- that they can: be bmught in by our: trucke

“NOTE“

| 5::' '. Parte are 1dent1f1ed by reference numbers. See parts 11st
for correct -part numbers:. "DO:NOT Usy REFERENCE
NUMBERS AS PART NUMBERS : _




Table of Contents

Page
Drawbar and engine mount . , , , . e e e e e e x e e e e e i
Flywheel and pinion shaft assembly . ........ e e e e e e e e cees 2
Bull gear assembly .. ...... D e e e e 3
Plunger connecting rod assembly .......... e e e e e e e e e e 4
Plunger Assembly. . ... .. .. ... . i e e ... B, 8
Bale chamber ....... e e e e T 7
Knotter tyip assembly .. ... ... .. T T T S 8
Axle assembly ... .. T . 9
Pickup feeder house ,,,...... e e e e Ve e e e e oo 10
Pickup cylinder assembly .......... F e e e e e e e e e 11
Pickupdrive .................. e e e e e e e e e e e e 12
Feed armdrive ... ... ... . T £
Feedarmandfeedfork ...... ... ... ... ... .. . . 14
Feedarmopivotshaft ., .. ..................... e e e et e e e e e e 15
Knotier brake assembly .. .... e e e e e e e e e e e e e e e v .. 16
Wire knotter .., ............... e e e e e e e e 17, 18
Wire box and guides . .......,.. e e e e e e e e R At
Needles and needle yoke ... ... .. e e e e e e e e e e e e e e e .20
Twine kmotter, clutch and mounts . .. ... ... ... ... .. 21, 22
Twine fingers, guides &box . . . . . e e B 23
Twine box &twineguides .. ... ..... ... .. ... . ... ... .. e Ve e s .24
Bale chute and weight indicator . . .. ... ... .. . 25
Tension control ram assembly .. .................. e e e e e e e e . 26
Tengion control bypass assembly . ... ............ e e e veew. 27
Tension control pump assembly . .. .......... e e e e e e e . .. 28
PO gear box . ..o . . 29
P.T.O. drive sheaveand clutch .. . ... .. ... ... . ... ... e e 30
P.T.O.Rear driveline ......,........ e e e e e e e e e e e 31
P.T.0. ball slip front drive line, . . ..., ... I I TP S e e Ce e 32
Throttle and tension control stand . .. ..., .. ...\ our ... e e e . . 33
Fuel tank, batteryand lights . . .. .. .................... ... e e .. . 34
Multi luber centralized lubrication system ..... e e e e e e e e e e 36

Extra iiems



brf by b Bef W b bej b o
bt G0 WD B 00 T - W1
oW o

00

Page

Part Page
No. No.
F 698 2
F 732 36
F 733 36
F 1736 36
F7%1 .... 6
Fi153 .... 3
¥ 755 .., .18, 22
FU59 .... 7
¥ 760 7
F 761 7
F 765 2
F 770 36
Favz 6
F 773 6
F774 ... 6
FT75 .... 8
Fuive ... B
F T . 6, 36
¥ 778 . 4,6
F 778 . B
¥ 780 6
F 781 6
F 800 36
F 802 13
Fer .... 2
Fs22 .... 14
Fsar .... T
Feao ,.,. 12
Fedn ... 7
F8s3 ... 3,10
F 856 . 19,23,20
... 24
F 857 . 19,23,20
L., 24
¥ee2 ..., 34
F 874 36
F 878 1
F 883 7
Fage ... 2
¥es8y .. 31,32
Fagso ... 32
F 891 32
F 892 32
F 893 34
F 901 30
¥ 933 4
F 942 36
F 946 19
F 951 a0
F 952 30
¥ 954 30
F 955 30
F 956 30
F 958 30
F 9459 30
F 960 30
Foel ... 320
Foez ... 30
F 963 30
Feer ,,.. 2
Fo67A. ... 2
Foe7B.... 2
F 979 6
F 385 25
F 986 6
F 988 25
F 990 25
F 993 25

INDBEX

Part
No.

F 994
F 995
F 997
¥ 998
F 5999

F1002 . ...
F 1003 . ...
F 1004 . ...

F 1005 |

F1io06....
F 1007 ....
Fi008...
Fi0ll....
Fio1i2 . ...
F1013....
Fioid....
F10156 ...
Flols. ...
F10:7 ...

F 1018 .

F 1019
F 1020
F 1021

F 1025 . ..

.

F 1026 ,

Fio63....
F 1064 ..
F 1065 ...

F 1066 .

F 1071 ....
F 1076 . .

¥ 1078

Fioga....
Fios4....
F1085....
FL087....

F 1093

F1085....
F1lios. ...

N I

Fi13o....

1131

1161
1165

LR e B s M B |

F 1248

Fizs0....
F1286.. ..
F 12568 ....
F 1260 ., ..
126l .. ..
Flaed ...,
Fize7....
Fiast....
F 1294 ...
F1295 ...,

1132 ...,

.

1189 .. ..
f 1193 .. ..
T EL9H .. ..
Frz221 ...,
1222 ....
F1226. ...
F1235....
F 1238 .,...
Fl244 ., ..
F1l245. ...
F 1246 .. ..
F 1247 ..

Part
No,

F1306....

F 1343 .

Fl3d44....
Fl343....

¥ 1346 .

F 1347 . .
Fisvi. ...
Fl1lass . ...
F1386....
Flsgz. ...
Fi407....
F1400 .. ..
F 1410 ....
Frair. ...
Fi412 ...,
Fi413....
F 1414 ..
FR415 .. ..
Fi4i6. ...
Fi4l7 ...,
Fi1418....
Fi419%.,...
F 1420 ...

F 1421 .

F 1427 . ...
T 1428 ....
F1433....
F 1486 .. ..
Fl44l . ...
T 3446 .. ..
F 1447 ...,
F 1450 .. ..
F 1451 .. ..
F 1452 ...

F 1453

Fi464 .. ..

F 1455

F 1456 .. .,
F 1458 ...
Fl468....
F1465.. ..
F 1497 .. ..
F 1499 ....

¥ 15065

F 1511 .

Fisiz .. ..

F 1513 .

Flsid .. ..
1515 .. ..
F 1517 ..
F 1520 , ..
F1521....

F k525

Fiské .. .. .
F 1529 ...,

¥ 1630 .

F1831....
1837 ....
F 1548 ....
F 15560 ... .

¥ 1551 .

Fissa....

F 1356

F1est....
F1588....

F 1559 .

¥ 1561 . . . .
F 1563 . . .



'. 18,

.. 18,

. 18,

.. 31,

]
[Eis clle o L U IRl v S 0 T A Y

Part

Fi7ss., ...
F1736.. ..
Fiis7. ...

F 1788 ...

Fims . ...

F1780. .,

Flrei. ...

Fivez., ..
Fl763. .,
F 1764 .

F1’£‘65.:::

F 1766 . ,

F 1767 .. .

Fl788. ..,
Fi769 ...,
Firmo. ...
F171., ...

Fiyve.,

F1773 . . ..

Fi774 .

Fi776 . . ..

¥ .,

FI7re....
F1i77s. ...
F1780....
F1vsr. ...

Fi782. ..

F1783 ...
Fi7s4. . ..

¥ 4014 , |
F 4015 .,

18,

F4016. ..,
Fa024 . ...
F 4030 . ., .
Fdods . . ..
F 4050 .. ..

F 4067 . .,
F 4088 , |

F 4069 . ...
F4081 .. ..

F 4115 . .
F4133..
T 4134, .
F 4135, .
4136 ..

F 4137 . ...
¥ 4138 . ...
F 4180, ..,

F 4159 . .
F 4160 .
F 4161, .

18,

. 18,

F 4163 , ...
F 4190, ...

. F 4391 .

F4193 ., ..
F 4203 .. ..
F 4204 ., , .,
F4205. ...
F4z10 ., ...

F 4222 |

F%ZZS.:::

F 4224 | .

F 4225 ...,
F508G....
F 5189, ...
Foazsz. ...
F5233. ...

INDEX

Part
No,

F 5264 , ..

F 445 ., ..
F 5446 , . ..
¥ 5489 . ...
¥ 6545, ...
F b5g4 . . .,
F 5559 ., ..

F 5842 |

F o2z, ...
F 5941, ...
Fa317. ...
F 6318 .. ..
F o000, ...
¥ 7001, ...

¥ 1002,

F 7003 . . ..

F 7004, ..

F 7005 . . ..
F 7006 . . . .
F 7007 . . ..

F 7010 .

F 7013 .. ..
F 7014 . ...

F7015. ..
F 7016 .

Frosi....
Fr032....
F7033....
F 7034, ...
FT036. ..,
E 7036, ..,
Froar....
T 7038. ...
F7039....
F 7040, ...
Fao42. ...
F 7046 . .,
Fro49 . ...
F7085. ..,
F 7088, ..,
F 7062, ...

F 7063, ,

18,

F 7065, ...
F 7069, ., ..

e

bef b v R v g e e e b b v v e ke b ey b g

7072 ...
7075 | |
7076 . |
7077 ..
7078, . ..
7079 ., ..
TOSL . .,
7084, , .
7085 ., .,
7086 . . . .
7087 , . ..
7088 .. ..
7121 .. ..
TI2T . ...
7136 . . ..
142, .,
7143 .., .,
7145 . . ..
7146, . .,
7148 ., .,
7149 . ., ,
7151 . . ..
7152, ...

.1.7 1

Fvisd , .,

R R

123

B o b b2 R b e e B e B e fet e b et i b e s o e
H:::b—at—-r-awooowc:-]—q-—n—q—n—n-qqq-amﬂmmﬂwqﬂﬂﬂkﬁh:&wmwwwwwwwwwmw

.

II



24

. 23, 24

=
j ]

19,24
o in.o4

Part Page
No. No,
Frs83 .. .. 11
Fuge4 ..., 11
F9585.,.. 16
F7586..,.. 16
Fibsr.... 16
Fi7588..,.,. 20
F 7580 ..., 13
F 591, ..., 1
F 7582, ... 1
FY593.... 4
FUis95.... 4
Fyasy .. .. 11
Fi588 ..., 11
F7899.... il
FT7601.... 2b
F7603.,... 13
F7604.... 1i4
FT605.... 14
F7606.... 14
F7607,... 14
Frees, ... 36
Fieio, ... i4
Fierr .., . 4
Fweiz, ... 18
Fveir.,... 36
F 7624 .. .. 2B
F7e26.,.,, 36
F7628.... 3
Fvese.,., .. 3
FUe3z.... ¥
FI7633.... 10
FT634.... 16
Fi635.... 10
F76e37.... 18
F7640,... 19
F7641,,.. 18
F7642,,.., 19
Fre43 .. .. 19
Fr7644.... 19
Fve4s ., ., 19
F76e51 .. .. 4
Fwvesz .., .. 20
F7658.... 4
F 7654 .... 10
F7e55.... 2B
FvesGc,.,.. 25
Fues7,... &b
Fiess.... 25
F7656%.... 25
F7se0,. ., 14
Fr766l.... 25
Y670 .... 7
F7671.... 36
FU6T3.. .. 36
F7674.... 36
F76v6. ..., 36
F7677.... 36
F768l.... 1
¥ 7682, ... 1
F 7686 . . 18
F7690,... 23
FT7681, ..., 23
¥iesz.,... 31
F 7686 ... 1
FI6%9.... 2
F 7704 .., . 2
F7705.... 1%
F7707...., 1

INDEX

Part
No.

Friog. ...

F 7711 .

FIT13 .. ..
Fril4 .. ..
Fa7i6. ...
FarT.. ..
Fai2l .. ..
Firaz., ...
FIiz2i .. ..
F7iz4. ...
FT729 ...
T30, ...
FT731....

F 7132

o

Fo77ad ..

FT7736 ...

F7737....
F7738....

F 7739 ..

FT7r4l .. ..
F7742 . ...

F 7743
F 7751
F 7756
F s

F 7758 ....
FI759 ...
Faieo .. ..
F7i61 .. ..
F7ie3 .. ..
F7764 .. ..
F 7766 .. ..
F7769 ....

F7UIT L
F 7789 ..

FI795 .. ..
Fier....
Faves. ...

F 7799

Frsoo .. ..
Fr7eoL .. ..
FTege .., ..
F7809....

F 7810 ...

Frsil . ...
Fagag . ...
¥7837....

F 7839

F 7840 .. ..
F7845.. ..
F7sar. ...

F 7848 ..

F7849....
F 7864 .

F 7858 ....

22,

¥ 7860 ....
Fr8eL. ...
F7867....

F 7868

F 7869, ...
F7870....
FI87L .. ..
¥FUgiZ., ...
FI873....
Fiygt4....

F 7875 ...

F 9876 ..,..
Frgsl., ...

ot
= h W W e e

= [=1]

MOOGOMGOGHEMAOgM o,

—

b2
PR el s - =t = =)

Part
No.

F 7882 .. ..
F7883....
F7es4 .. ..
F 78856 .

T 7887

F 7888 .

F 7889 ..
F 7890, .
F 7891 ..

‘23,
23,
23,

Frasz2., . ...
F7883....
F7880 .. ..

F 7898 . .

23,

F78ss. ...
F7o04., ...
F 7910 .. ..

F 7911

FT7913.. ..

F 7927 ...,
Fryozs. ...

¥ 7929
F 7930

.

.

F 7931 . ...

F 7932

.

F7933 ...

F 7934

FT7835....
F7936....
F7837....

F 7938

.

F 7939 ..

F 7942

Fr943....
F o4 .. ..
F 7948 .,
F 7949 .

F 7951

.

¥Fss2 . ...
F 7967 . ...
F7968. ...

F 7569 . .

F 7970 . ...
F7971 . ...
.. 20,
F7oTd. ...
F 7976 . .

F 7977 .
F 7978 . ...
F 7979 . ...
F 7981 ....

F 7973

F 7982

Fros4, ...
F 7985 . .

F 7987

¥ 7989 ., ...
F7g90. ...

F 7991

Frogsa....
F 7983 .

F 7994

F79ss. ...

F 7986 . ...
F7e87 . ...

F7e9g . .

F 799, ...

F 8000

FaooL. ...
F 8002 .

WPWWPWP WL L W Pow



[ S

Part
No,

Faoos. . .,
F 8004, . ..
F 8005, ..,
Faoos, ...
F 8007 .
F 8008 ,

F 8009

F 8010 . . .,
F 801% ., ..
F 8012 . ...
F 8013 . ...
F 8014 . . . .
F 8015 . ...
¥ 8016 . . .,
F 8018 , ., .
F 8019 , .,

F 8020 . . ..
F 8021 . . ..

F 8023

F 8024 , ..
F 8025, ...
F 8026 . . . .
F 8027, ...
F 8028 . .
F 8029 , . ..
F 8030 . . .
¥ 8034 . ...
¥ 8035, ...
F 8036 . , .,
F 8037 . ...
F 8041 , , ..
T 8042 . . . .
F 8043 . . ..
F 8044 , . ..
F 8045 . , .,
F 8046, . . .
F 8047 ,

Page

b
<)
00 D 0 D D D D W D © (0 W W W W D P P D

Bt i
Lo da Co

13

.

-

INDEX

Part Page
No, Neo.
Fres ..,.. 27
Frer ..., 27
FE 68 ..., 27
Fr72 .. 22,6 36
FT 73 .... 28
FT 74 . 26,27,36
Fr 758 .... 26
Frsgz ..., 28
Frsr ... 27
FT101.... 28
TT 107. 26,28,27
FT 113, ... 28
FT114.... 28
Fri2g, ... 21
FT 136, . 26,27
FT 137.... 26
FT 150.. 27, 28
FT 153.... 26
FT 157, .. 2,28
Fri7e.... a7
FT 178.... 29
FT 179.... 27
Frisg4. ... a7
Fr i85, ... 27
FT 187.. 27, 28
Friss. ... 27
FT 191, ., 27,28
Frisz..,.. 27
FT 193., 27,28
FT 194. ... 27
FT 197.... 28
FT198.... 26
FT199. ... 26
FT 200..,.,. 28
FraoL..,., 28
¥FT 209, . ... 27
Frzio.... 27

Part Page
No. No.
Fr211.... 27
FT213.... 27
FTB006,.,., 28
FT 503...., 28
Frs0d4.,,. 28
FT 505.... 28
FT 506, ... 28
FToo7.... 28
FT 508.... 28
Fr&09,,.. 28
¥FT 510.... 28
FT 511.... 28
FTr512.... 28
FT 513.... 28
FT 514.... 28
FTH17T.... 28
Frsis, ... 28
FT 519..., 28
Frszi,,.. 28
FT 523.... 28
FT 524. ... 28
FT 525.... 28
FT B27.... 28
Fr 528, ... 28
FTr 529.... 28
FT 530,... 28
L B33,... 28
FTr534.... 28
¥T 535.... 28
FT 536,... 28
Fr337.... 28
FT B38.... 28
Fr539.... 28
Fr541.... 28
FT 542.... 28

v



REF.
NO.

i

PART
NO.

F 7799
F 7847

¥ 7848

DRAWBAR AND ENGINE MOURNT

DESCRIPTION

Engine mount, R.H., VG4D engine

Engine mount, R.H., VH4D and
V461D engine

PTO Gear box mount, BR.H,

F 7800 Engine mount, L.H,
F 7848 PTO Gear box mount, L H,
F 7767  Engine base plate for VG4D and

F 7279

V4611 engine
Engine base plate for VH4D engine

F 7364  PTO Gear box plate

F 7280  Hiich base plate

F 7010  Engine adjusting holt (2 Used)
F 7682  Pickup Liff lever stop bracket

F 7681
F 7281

F 7007
I 7046
F 7001
F 7696
F 7002

Pickup lift crank

Pickup lift lever

1/4" x 1-1/4" NC Cap Screw
1/2" x 27 N,C, Cap Screw
1/2" x 1-1/4" N.F. Cap screw
1/2" x 1-1/4" Button head bolt
Pivot pin bracket

Brawbar pivot pin

Drawbar for engine baler
Drawbar for PTO baler
Drawbar locking pin

¥ 7004  Set collar, drawbar locking pin
F 7003  Spring, drawbar locking pin

REF.
NG.

19

20
21
22

PART
NO.

F 7283

F 7795
T 183
F 7430

T 1586

F 5878

F 1605
¥ 1607
F 7567

F 7566
F 7565
F 7580
F 7501
F 7592
F 7194
F 7005
F 440

DESCRIPTION

Actuating lever, drawbar locking
pin

Link, drawbar locking pin

Front end hitch

Front end jack complete for
engine balers

Front end jack complete for
PTO balers

Jack handle assembly

Rarn only for jack

Thrust bearing for jack

Cable connecting link for
cushion spring

Cushion spring (pickup cable}

Pickup lift cable with ends

Sheave clip, pickup iift roller

Roller for pickup Lift

Bushing for F 7581 roller

Pickup lift bracket

Rope, drawbar pin, 9'

Ferrule for F 7283 lever

5/8" x 2-1/2" N.C. Cap Screw

1/2" x 1~1/2" Square head set screw



REF.
NO.

1

WO =]

10

PART
NO.

F 7704
F 1613
F 1614
¥ 886

F 221
F 7000

F 7337
F 7014
F 7241
F 7659
F 817

¥ 1132

F 7015

FLYWHEEL AND PINION SHAFT ASSEMBLY

DESCRIPTION

Flywheel with bushings, motor
drive

Flywheel with bushings, PTO
drive

Shear bushing in flywheel,
flanged

Bushing for F 7704 and ¥ 1613
flywheel

Set collar, pinion shaft, 2-1/8"

Drive belt, D-165, for VG4D and
V461D engine _

Drive belt, D-162, for PTO and
VH4D engine

Motor pulley, 10" OD for VG4D,
1-7/16" bore

Motor pulley, 8" OD for VH4D,
1-7/16" bore

Motor pulley, 10" OD for V461D
1-3/4" hore

Shear hub for flywheel

Shear bushing in flywheel shear hubs

1/2" % 3-1/4" heat treated cap
screws with lock nuts

Shear bolt, 1/2" x 5" N.C. grade
2 bright cap screw

kd

REF,
NO.

11
12
13
14
15
16
17

18

15
20
21
22
23
24
25

26
27

PART
NO.

F 698
F 765
F 498

F 173

F 7437
F 7285
¥ 34

¥ oev7
F 967A
F 9678
FT 157
F 7488
¥ 72

F 7737

F 7016
Fi721

DESCRIPTION

Bearing insert for F 765 cage

Bearing cage for F 34 bearing

Set gserew for F 34 bearings, rear,
1/2" x 2" (2 used)

Bet serew for ¥ 34 bearings,
front, 1/2" x 47 (2 used)

Pinion gear, 12 tooth

Pinjon shaft

Bearing complete for pinion shaft,
(2 used)

Shim for ¥34 bearing, 16 ga.

Shim for ¥34 bearing, 20 ga,

Shim for F34 bearing, 10 ga.

Sprocket, drive for hydraudlic
bunip

Tapered key for pinions, 3-1/2"
{2 used)

Key for shear hub, 1/2" x 1/2¢
X 3-1/32»

Bracket, drive belt shield with
battery box

Drive belt shield

Lock pin for ¥ 698 bearing insert

1/4" x 3/4" round head machine
screw

1/2" x 1~1/2" NC Cap screw

5/8" x 2-1/4" NC Cap screw



edmri s e

it

REF.
NO.

©w oo =3

10

i1

i2

13

PART
NG,

F 7038
F 7037

F 7035
¥ 7033
F 7034
F 7354
F 7462
F 70386
F 1661
F 7031
F 7032
F 7039
F 7040
F 7358
F 7463

F 1628
F 7630

BULLGEAR ASSEMBLY

DESCRIPTIONM

Locking washer

Adjusting nut for side plate
bearing

Seal for side plate, #255833
{4 used)

Bearing for side plate, #33287
(4 used)

Bearing cup for side plate, #33462
{4 used)

Side plate, R.H. with bearing cups

Side plate, L.H. with bearing cups

Seal race

Hydraulic shui~off fitting

Shaft, feed fork drive

Shaft, knotter drive

Screw for locking washer, 8-32 x
1/¢" H.H.Cap Screw (4 used)

Lock washer for F 7039 screw, # 8
medivm (4 used)

Side plate, R.H., w/bearing and
shaft, incl. Ref. 1~11

Side plate, L.H, w/bearing and
shaft, incl, Ref, 1-11

Bullgear shield less access door

Bullgear shield hinge pin

REF.
NO.

27
28
28

30
31

PART
NOC.

F 7633
F 853
F 7549

F 9A
F 753
¥ 1256
F 7550
I 7438
F 225

I 226

F 312

F 7239
F 1267

DESCRIPTION

Builgear shield access door

Catch for bullgear shield

Bullgear shield complete with
door

Sheave, pickup drive

Sprocket, knotter drive (327 #60)

Crank arm

Rubber grommet (4 used)

Bullgear, 88 tooth (2 used)

Key, knotter drive shaft, 1/2" x
1/2!: x on

Key, feed arm drive shait, 1/2" x
1/2" x 2-1/4"

1/2" x 2-1/4" N.C. Cap screw

1/2m x 2-3/4" N.C. Cap screw

5/8" x 2" N.F. Cap screw

5/8" x 3" N,F. Cap screw

1/2" % 3-1/4" NLF.H.T, Cap screw
w/fiber lock nuts

1/2" x 1/2" Hollow head set screw,
{3 used)

Roll pin, 3/8" x 1-1/2" for bullgear

Shim for aligning side plate

i/4" x 1-1/4" N.C. Cap screw -
(4 used)



REF,

A = La I

o =3

10
i1
12
13

PART
NO.

F 7585
F 7593
¥ 7042
F 1520

F 1521
F 1526

F 1525
F 1530

F 1529

F 7708

I 46

F 1441

PLUNGER CONNECTING ROD ASSEMBLY

DESCRIPTION

Conn, rod complete with heads
Conn. rod channel, L.H.
Conn, rod channel, R.H.
Conn. rod head with bushings and seals,
gear end
Com. rod head with bushings and seals,
plunger end
Bushing for ¥ 1521 head, plunger end
Bughing for F 1520 head, gear end
Grease seal for F 1520, F 1522
and F 1524 heads 1-15/16"
#50409
Grease seal for F 1521 and
F 1523 heads 1-11/16"
#471812
Plunger pin
Crank pin, gear end
5/8"x 4-1/2" NF HT cap screw
Elbow for comn, rod grease tube
{2 used) #889L

REF.
MNO.

14
15
16
'y

18
19

20
21
22
23
24

PARY
NO.

F 7544
F 7545
F 74318

Fr18

F 8055
F 7651
F 7542

F 933
F 1436
F 7653
F 7543
F 55

I 7611

DESCRIPTION

Crease tube, 1/4", crank pin to F 7542
bracket, 36"

Grease fube, 1/4", plunger pin to
F 7542 bracket, 7"

Bushing, grease tube connector to
bracket 1/4" to 1/8"

Connector, grease tubes #308808

Sleeve for F 778 & F 1441

Grease fitting on conn. rod (2 used)

Bracket for greage tubes on conn.
rod channel

Protector tube for grease tube

Clip for grease tube protector

Clip for grease tube

Spring loaded grease cup

Key for crank pin {2 used)

Conn, rod ends greasing kits,
including ref, No, 13 to 22






310q MOLd € # u8/I~T ¥ ug/8
10 MOTE € # uF/T~T ¥ u8/8
ISqUIeYo
491 I T ‘I8quIBd 91B( I0J ISULL
"H'Y *9pls I9qWIBYD S1BY JI0J Ioul'y
rHT furojjoq
I9qUIeYo 918( JOJ UOISUIIXa J2ULT
‘197US0 furoyog
IOQIEBYD 918 X0} UOISUIIKS Joul]
"H™Y ‘uroyjoq
JOQUIBYD 218 JI0I VOISULXe Jour]
‘HI010q ISqUIBRGO a18g
Juyng 09803 "L°d u8/1
(Ioquieyo 81 ¥ 91
aInn] es97 ‘@jerdwon Ja8unydg
€8 (g ‘oJnuy 09T i I0] WG
B8 F1 ‘O 6091 4 Io] WEIgS
(pasu ) agruy 6091 4 I0f 310G
soToy axenbs M AIBUOIIEIS ‘AN
{pasn ¢} syrin] 108untd 1oy 3109
oyry JeBunyg
{posn g)
xoa0301d agny 98BI *}OULLOLD)
408 ‘JU0Iy FYSLI ‘eqn) 95E8ID
© .08 faBod [OT ‘edn] dgBAID
LT fpoay 1391 foqn: oswaxn
u9¢ ‘reax 14l ‘oqm eswein
{pasn $) eqny oswoad ‘moqia
{posn 3)
maxos dea "N wH/E€~T X 191/8
saqn] 2sBoXd JOF PTOJIUE
WEOYOE |y ‘frex Jolfox ro8unyg
apis "H'yg Jamo] ‘18] ‘OpIls 1a8unig
aprs "H'yg aaddn “yByy ‘opris xoBunig
Buruedo pesy Jepun opms oyTig
{pesn $) eqyy 2g8RXE 107 X0100HTION
{posn ) aqny eswaad a0y xopdepy
JUOIY MY 918ue Jurunowr asyroy

NOILDSIC

684k A
08%L A

T184 4
0182 3

608L 4
208L A

T08L I
g8t 4

15L &
6797 4
G091

1&g &
¥oLl &

qgLL g
6LL A
6LL A
8L A
08L A

TFPL A

646 &
0P84 i
862 A
662 &
6871 4
81 A
Lub d
erL I

‘O
14vd

A1awW3Issy

2%
15

0g

43y

Jeay ‘H Y 918uz Suppunoul J9{roy
{posn g)

MBI08 QUHDBWL ‘I A F/1-1 X u§/1

(pesn ) uoay *xadim

(posn g) xeex ‘xadim

{posn ) xorr0a xosunyd ‘urLg

{pasn ¥} ae8unid 101 I9TI0Y
{pasn %)

MBIOE J38 PRI WAV u8/8 X uF/T
(posn z1)

Ma108 dBO "O°N WP/9-8 ¥ u8/%
wojog

¥ ‘epsun Bumjimour opris puwv JI9TICH

(posn g) moxos deo "O'N T ¥ u8/E

'H'' feomy xe8unid zop ped Sunsnipy
18

dop “sory gsedunid xoy ped wqﬁwaﬂ.@dw

queys F/¢ ‘ae8unyd yo doj xof IOT0N
Hoof urd xo8unig {pesn )

#8108 3195 puay oaenby , §/6-1 X ,F/¢
{pasn g) eI wojoq

42308 128 pyey arenbs ,,7/1-g ¥ u5/T
{posn g) 1reax doy

M08 395 peey oaenbs % X .3/T

wonoy 'H' ‘[18T Fo1jo1 I8dmid
ex xa8unid xoy

MRI08 SUTOBRW "H'JA . g/1~1 X .91/8
{rex te8unpd

TOF MOIOS SUIYOBA “H'J T ¥ w91/
{posn z1)

MBIIES SUTYORML "H ' ,Z/T X u91/¢

doj "H''T “{iBx BUIMOW BPI[S PIBH

(posn 3) JoBunyd ISF[OI XOT SPIIS PIBH

"H Y ‘eoey 108umid xof ped Sunsalpy
I21U89

‘oory sedunyd xof ped Surnsnlpy

moiog 1§ doy ‘rea spmd gelunyy

‘g1 d03 “TiBa J81od IoBunyd

NOILdI¥DS3a

HIONONTL

BLL A

PLL
986 &
Q4L A
GLL

Ll R
Lbkt A

6911 I
9891 4

6681 A

994 A
LEST
GELL A

8CLL A
COLL X
4884
‘ON
vd

o W o~ o]

Lo BR e

‘ON
EEE




SV N S

REF,
NO.

H O Wwo -3 o or s Lo ho k=

|

18

PART
NO.

F 7507
Fr7iz21
F 1590
F 483
F 494
F 1662
F 497
I 600
F 7294
F 7563
F 837
F 7911
F 188
F 7562
F 220
F 1589

F 1392
F 7055
F 759
F 760

F 761
F 7397

BALE CHAMBER

REF.
NO.

1o

DESCRIPTION

Solid side {2 used)

Side tension rail {2 used)

Top tension rail

Top tension angle

Bottom tension angle

Spacer shim

Flat linkage bar (8 used)

Tension bolt, 3/4" x 27-3/4" (2 used)

Bottom tension rail

Hay dog, R.H,

Hay dog, top and bottom, wire

Hay dog, long, top, twine

Hay dog spring

Hay dog, L.H.

Hay dog pin

Rubber pads for hay dogs, w/screws

3/8" % 3/4" NC Cap screw

Knotter drive chain, twine tie balers
{238P#60)

Enotter drive chain, wire tie baler
{239 P#60)

Offset link, RC60

Connecting link, RC60

Roller link, RC&0

Sprocket for chain divider {2 used)

20
21

22

23
24

25
26

27
28
29
30
31
32

33
34

PART
NO.

F 841

F 7670

F 1581

F 7913
F 883

F 7056

¥ 7797
F 7798

DESCRIPTION

Tightener bracket, knotter drive
chain
Chain tightener adjusting bolt
3/8" x 3/4" NC Button head bolt
{8 used)
Bracket for knotter drive chain
" shield
Idier roller mounting plate
Tightener and idler puliey for knotter
drive chain
Shield, knotter drive chain
1/2" x §5-1/2" NC Cap screw-top &
bottom tension
1/2" x 5-1/2" NC Cap Screw-Side
tension rail {2 used)
1/2" x 1~1/4" NC cap serew-Tension
link linkage (8 used)
3/8" x 2-1/2" NC Cap screw-Bottom
tension rail
3/8" x 1-1/4™ NC Cap screw-Top
tension rail
1/2"x 2=3/4" N.C, Cap Screw
(2 used)
1/2"x 3" N.C. Cap screw
Front Knotter chain shield
Front knottexr chain shield bracket



REF.
NO.

1
2

200 =1 O O G

el it
P2 O

o
Ny

KMNOTTER TRIP ASSEMBLY

PART = -

MNO.

F 1617
I 1418

F 1618

F 1831
F 8034
F 1688
F 1687
F 8023
F 278

F 440

F 1572
F 1513

F 7227
F 1514

DESCRIPTION

Meter wheel shaft bracket (2 used)

Meter wheel shaft bearing complete
(2 used)

Meter wheel shaft bearing enly
RAOQI2N,P.P.B.

Meter wheel, 107

Meter wheel shaft

Meter trip bar

Knurled friction disc

Guide washer

Spring

Ferrule

Cam follower bearing

Knotter trip mount

3/4" % 1-1/4" = 10 ga. machine
bushing

Bushing, 3/4" x 7/8" x 3/4" oilite

Reset lever

REF,
NG.

PART
NO.

F 1568
F 1515
F 1517

Fiesz
F 1608

DESCRIPTION

Bushing, rest lever, 1/2" x 5/8'" x 17
oilite
Clutch stop lever
1/2 % 7/8" = 14 ga. machine
bushing
Trip spring
Meter trip bar stop with bolt
Shield for meter wheel
1/2"x 1~3/4" N.C. Cap Screw, trip bar stop
1/2" x 1-1/4" N.C, Cap Screw, clutch stop
5/16" x 2" N.F, Cap Screw, clutch siop ¢lamp
3/8" x 1-1/4" N,C, Cap screw, knurled rolier
and washers
5/16" x 3/4" N.C.B.H. machine serew,
bearing to bracket
3/16" x 3/4" Cotter key
1/8'"" % 1" Cotter key




REF.
NOC.

i

2

11
12
13
14
i5
17
18

20
21

22

23

PART
NO.

F 7988

F 215
F 802%
F 213
F 7850

F 7991
F 7092
F 7933

F 7994

¥ 7995
F 7996

F 7997

F 7998
F 7999
F 8000
F 8001
F 8002

F 8003
F 600

F 7751
F 7758
F 8004
F 8013
I 212

¥ 8028
F 8005

F 8030

DESCRIPTION
Wheel, 8-hole, drop center, for ¥ 7992
hub, L. H.

Imer tube, 7:50 x 16

Inner tube, for 11.5-15 flotation tire

Tire, 7:50 x 16~8~ply implement

Drop center single wheel w/8-ply tire
& tube mounted, L.H, 8 hole

Spindle for F 7992 hub, L.H. side, 8 hole

Hub with cups, L.H. side, Q778
Inner wheel bearing cup for F 7992 hub,
#25520

Inner wheel bearing cone for F 7992 hub, |

#25590

Grease retainer for F 7992 hub

Outer wheel bearing cup for F 7992 hub,
#25821 :

Outer wheel bearing cone for F 7992 hub

#25877

Washer for spindle

Nut for spindle

Hub cap for F 7992 hub

Lug bolt for F 7992 hub

Single wheel hub w/bearings for 8-hole
wheel less spindle, L.H,

Single wheel hub with spindie complete
L.H.

Tandem axle base rod

Tander wheel plate, L.H,

Bolt for spindle, 5/8" x 1~-7/8" NFHT

Wheel, 6-hole, drop center for F 8007
huh, R.H.

Flotation wheel, 6~hole for F 8007 hub
R.H.

Tire, 7:50 x 186, 4-ply implement

Flotation tire, 11,5-15, 6-ply

Drop Center wheel with 4~ply tire & tube,
mounted, R, H, 6-hole

Flotation wheel with 11,5-15 6-ply tire &
tube, mounted, B.H.

AXLE ASSEMBLY
| REF.
NO.

PART
NO.

F 8072
T 8006
F 8007
F 8008
F 8009

F 8010
F 8011

F 8012

F 8014
F 8015

¥ 8016

F 77586
F 7751

F 8018

F 8019

F 8020

F 8021

DESCRIPTION

Lug bolt for T 8007 hub . o

Spindie-for F 8007 hub, R.H, side

Hub with cups, R.H. side, 6 hole, Q777

Imer wheel bearing cup for F 8007 hub,
LM29710

Inner wheel bearing cone for ¥ 8007 hub,
LM29749

Grease retainer for F 8607 hub

Outer wheel beaving cup for F 8007 hub,
LM&7010

Outer wheel bearing cone for F 8007 hub,
LM 67048

Hub cap for F 8007 hub

Single wheel hub-w/bearings for 6-hole
wheel less spindle, R.H,

Single wheel hub with spindle complete
R.H. side o -

Mounting channel, R.H. wheel

Tubular axle

Tandem wheel assembly, L, H. side to
replace single assembly Including
one F 7757 plate, one F 8003 hub &
spindle, & one F 7990 wheel &tire,

Tandem wheel assembly complete, 1., H.
side, including one F 7757 plate, two
F 8003 hub & spindle, two F 7890
wheel &tirve,

Tanderm wheel assembly, R.H. gide, to
replace single assembly Including one
¥ 8017 plate, one F 8016 hub & spindie
and one F 8005 wheel & tire,

Tandem wheel assembly complete, R,H,
side, including one F 8017 plate, two
F 8016 hub & spindle, two F 8005 wheel
& tire,



REF.
NO.

> G0 b

PART
NO.

F 7482
F 7158
F 7299
F 7472

F 7163
F 7164
F 7159
F 7160
F 7157

7394
F 7143
F 7713
F 7142
F izt

PICKUP FEEDER HOUSE

DESCRIPTION

Support angle for guard pipes

Hay hold down, outside

Guard angle

Guard pipe, outside with latch mount-
ing plate

Guard pipe, center

Guard pipe, inside

Hay hold down, center

Hay hold down, inside

Angle brace for feeder house
bottom sheet

Pickup stop

Feeder house end plate

Feeder house boitom

Feeder house rear and top section

Upright shield tmder hood

REF.
NO.

15
i6
17
i
19
20
21
22
23

24
25
26
27

PART
NO.

F 7152
F 7145
I 7168
F 7633
F 7634
F 7551
F 7635
F 853

F 7817

F 7579
F 7654
¥ 7714
F 7789

BESCRIPTION

Feeder house back sheet
Feeder house bottom wear plate
Catch for access door
Access door for F 7551 shield
Shield over pickup, rear
Shield over pickup complete
Tool box lid
Catch for tool box cover
Shield for needle yoke drive arm and
brake
Bracket knotter drive arm shield
Brace for ¥ 7579 bracket
Feeder house bottom end shim, R.H.
Shim for top of feeder house
end plate



1i

R
@

PICKUP CYLINDER ASSEMBLY

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NO., DESCRIPTION
i F 7598  Roller for F 7597 cam lever 22 F 7177  Pickup frame
2 F 7599 Cam lever only 23 ¥ 7732  Stripper, inside
F 7597 Cam lever with roller (6 used) 24 F 7734  Stripper, center (17 used)
3 F 1226 Pickup finger, 6-1/2" ghank (54 25 F 141 Stripper, ouiside
used) 26 F 7186  Tooth bar (6 used)
4 F1in Pickup finger guide pipe (42 used) 27 F 7382 Bearing, R.H., pickup mounting
5 Foriser Tooth bar bearing (12 used) 28 5/16" x 1" R.H, machine screw
6 Fosg Pin, tooth bar (6 used) 29 F 7730 Top stripper bar, (formed)
7 F 7584  Bearing, pickup shaft, L.H. 30 ¥ 7731  Pickup joint sheet
8 F 7583  Bearing, pickup shaft, R.H. 31 ¥ 7186  Spring plate
9 Fainy Pickup shaft with flanges 32 ¥ 7154  Spring for pickup balance (2 used)
10 F100 Pickup finger guide (60 used) 33 F 96 Eyebolt for pickup balance spring
11 F 7146 Skixt for fender {2 used)
12 F 7149  Fender extension 34 1/2" x 2=1/2" NC cap screw
13 F 7573  Fender, outside 38 5/16" x 3/4" NC cap screw
14 F 7148 Fender flare, outside 36 T/16'" x 1-1/2" NC cap screw
F 7355 Fender flare extension, outside 37 5/16" x 2" NC HT cap sCrew
15 F 7183  Fender mounting elip (4 used) 38 5/16" x 2-1/4" NC cap screw
16 F 7180  Bottom siripper bar 39 5/16" x 1" NC cap screw
17 F 7190  Pickup cam 40 5/16" x 1" C8 machine screw
18 F 4572  Fender, inside 41 1/4" x 1/2" R.H, machine screw
19 F 7194 Pickup lift bracket
20 F 7151 Fender flare, inside ¥ 7760 Pickup complete, less balance
¥ 7356 Fender flare sxtengion, inside springs, 1ift bracket, and

21 F 7176  Bearing, L. H., pickup mounting mounting hearings



REF.

[le] mqmm»ﬁsut\ol—-‘%

10

11

PART
NO.

F 7305
¥ 7829
F 7302
F 7301
F 7300
F 3518

F 4136
F et

F 672
F 669

F 99

g o8
& - v
22 o4 23
PICKUP DRIVE
REF. PART
DESCRIPTION NO. NO.
Pickup drive shaft shield 12 F 8A
Brace for pickup drive shaft shisld 13 F7
Univergal drive shaft complete 14 F 126
Universal with square tube 15 F 1264
Universal with square shaft g F 122
Universal joint repair kit 17 F 418
Washer (2 used) 18
Grease seal for F 669 (40169) 19 T 7535
(2 used) 20 F 7546
Needle bearing for ¥ 669 21
(BH2218) (2 used) 22 ¥ 840
Pickup shaft bearing cage with 23 F 129
bearing and seal 24
Set collar, 1-3/8" 25 ¥ 83

12

DESCRIPTION

Pickup driven sheave

Pickup clutch ring

Pickup clutch spring

Pickup drive shaft

Key, 1/4" x 1/4" x 2-1/2"

Pickup clutch spring cap

1/2" x 1" N.C. cap screw

Pickup drive belt, CX105

Pickap drive beli tightener bracket
1/2" x 2-1/4" N,C, cap screw
idler pulley, pickup belt tightener
Spring, pickup belt tightener

1/2" x 2-1/2" N,C. ¢ap screw
Woodruif Key, 3/8" x 1~1/4"




13

REF.
NQ.

PART
NO.

F 1386
F 1260
F 1071

F 1306
F 1259
T 1261

¥ 1385
F 486
I 485
F 481
I 480

F 8024

FEED ARM DRIVE

DESCRIPTION

Lock nut (1" jam)

Hardened washer, 1-3/8" x 2-1/2"
x 025" (4 used)

Immer race for F 480 bearing IR
1812 (4 used)

Crank pin only

Spacer for F 1071

Hardened washer, 1I'' x 2=1/2" x
065" (2 used)

Lock nut (1' full)

Bearing block with bearings (2 used)

Bearing pin in F 484 strap (4 used)

Bearing in T 486 block {small)
B1212 (4 used)

Bearing in ¥ 486 block (large)
B2212 (4 used)

Adjusting nut with thrust washer, N=-06

REF.
NO.
13

14
15

PART
NO.

F 7603
F 7578
F 612

I 8025
F 8026
F 482
F 354
F 484
F 1450

T 802

F 8027

DESCRIPTION

Thrust washer for F 7578 block

Thrust bearing block

Bushing for F 7578block, 1~3/16"
x 1-5/16" x 1-1/4"

Feed arm conn rod only

Feed arm conn rod assembly

TUniversal joint complete, RH thread

Adjusting biock, RH thread

Strap for universal (4 used)

Crank pin with races, washers and
nuts complete

Washer, bearing pin

3/4" stay lock washer

Lock washer, W-06

1/2 x 1~1/2" NC Cap screw

1/2" x 2-1/2" NC Cap screw



REF.

PART
NQ.

F 7984
F 7967
F 7968
F 7569

F 1603
F 1189
F 1195
F 1193
F 7532
F 7534
F 7533
F 4050
F 7604
F 7607
¥ 7605
F 7606
F 1556
F 1557
¥ 1558
F 1559
¥ 1635
F 1643
F 1561
F 822

F 7610
F 7577
F 7529
F 7660

FEED ARM AND FEED FORK

DESCRIPTION

Feed fork complete

Tine, trailing, inside, 1" offset

Tine, trailing, center

Tine, trailing, outside, 2-1 /2"
offset

Tine, leading, short (2 used)

Tine, outside center

CHlip for tines

Bushing and stop for tines

Bottom plate

Bolt, 3/8" x 2-3/4" N,F.H.T.

Roller plate

Latch roller

Latch

Bushing for F 7604 latch

Lateh hinge pin

Trip arm

Trip arm bushing

O ring (2 used)

Trip arm sleeve

Trip arm pin

Trip arm spring

Trip arm spring rod

Trip arm spring rod clevis pin

Cam follower for spring arm
(CF1~S}

Quad ring for ¥ 7604 latch

Feed arm

Torque shaft, 1-1/2"

Torque shaft bearing with
bushing

REF.
NO.

39
40
41
42
43
44
45
46
47

48
49

PART
NO.

F 1235

F 7275
F 7239
F 7276

Fasl

F 1563
F 1648
¥ 1649
F 1634

F 1673

F 7970
F 7971

DESCRIPTION

Bushing for torque shaft bearing,
2" x 2-1/2" x 1

Roll pin, 1/2" x 2" (2 used)

Roll pin, 3/8" x 1-1/2"

Feryule for F 1563

7/16" x 1-1/2% NLF,H.T. cap screw

Spring latch

Catch for torque shaft

Shim for siraddle mount, 16 ga,

Shim for straddie mount, 22 ga.

Straddle mount plate for pivot
shaft

Bolt, 1/2" x 3" NF with nut,
straddle mount plate clamp

5/8" x 1-3/4' N.C. cap screw,
Straddle mount plate

1/2" x 3" N.F, cap screw with lock
nut, grade &, feed arm clamp

1/2" x 4-1/4" N.F, cap screw with
lock nut, clamp for feed arm pin

1/2 x 3" N.F, cap scrow with
lock nut, torque shaft

5/16" x 2~1/2" N,C. cap screw, for
spring and stop latch

7/16" x 1~1/2" N,C. cap screw, latch
hinge pin

3/8" x 2-1/2" N.F.L.T. cap serew
(5 used)

Strap for feed fork tine, inside

Btrap for feed fork fine, outside

7/16" x 1-3/4" NFHT cap screw

5/8" X 1-3/4" NC cap screw w/nut



f—“ "T| N
5| g
@y R
/IO l\\“\‘ o
] Q
&
& ]

U,

|
|
|
|
|
l
|
i
|
|
;
|
|
|
|
_

FEED ARM PIVOT SHAFT

REF, PART
NO. NO. DESCRIPTION
1 F 1244 Feed arm bearing housing
w/2~F5445 bearing cups
2 T 1248 Plug cap (HP 3750-134)
3 F 1247 Retaining ring (RR 375)
4 F 1245 Nut, bearing takeup {N-10)
(2 used)
5 F 1246  Lock washer (W-10}
6 F 5445 Bearing cup {362A) {2 used)
7 F 5446 Bearing cone (3684) (2 used)
8 F 1428 0Oil seal, used with ¥ 1427 shaff
(nat. 55083)
9 F 1239 Dust cap
10 F 1427 Pivot shaft
11 F 1250 Pivot shaft plate, 16" chamber
12 ¥ 1661 Hydraulic shut-off fitting # 19408



REF.

z
o

=R e T I S (- R O

PART
NO.

F 7528
F 7450
F 7451
7453
F 7449
T 7454

F 246
F 7587

F 7561
¥ 7560

F 7586

KNOTTER BRAKE ASSEMBLY

DESCRIPTION

Brake disc with hard notch, 1-3/8"
Outside brake plate with lining
Brake plate stud (2 used)
Brake plate spring (2 used)
Ingide brake plate with lining
Brake lining with rivets (2 used)
Rivets for brake lining (6 used)
Saddle lever washer
Seal for saddle lever anchor
(63123 Vicior)
Saddle lever lower half with bushing
Saddle lever upper half with spring
anchor
Bushing for saddle lever, 3/4" x 1
X 1-1/8n

REF.
NO.
13
14
15
16
17

18
19

20

21

PART
NQ.

F 7585
¥ 1572
F 7448
F 7559
F 7452

F 7804

16

DESCRIPTION

Saddle lever sleeve

Cam follower, saddle lever

Saddle lever spring eyebolt

Saddle lever spring

Brake plate bolt, 1/4" x 3-1/9
N.C.

3/8" x 3/8" x 2" key for brake disc

1/2" x 3-1/4" N.C. cap screw w/fibre
lock nut for brake clamp

5/16" x 1-1/4" N.C, cap screw w/fibre
lock nut for saddle lever

3/8" x 3-1/2" N.C. cap screw w/fibre
lock nut for saddle lever anchor



7

REF.
NO.

200 ~3 Oy Ui Lot

PART
NO.

F 1062
F 7065
F 7311
F 7089
T 4046
I 7248
172

F 4024
F 7318
F 1087
I 7086
F 7085
F 7084
F 7312
F 7313
F 7316
F 7081

F oy

WIRE KNOTTER

REF.
NO.

DESCRIPTION

Enotter mounting angle, L, H.
Knotter mounting angle, R.H.
Twister and shuttle bar frame
Twister shaft

Twister hook

Twister hook bolt

Set collar, 3/4"

Sprocket, twister shaft, 157
Wire holder rod

Wire knife

Gripper spacer, bottom

Wire gripper

Gripper tfop plate

Wire divider

Wire gripper tongue

Shuttle bar with adjusting screws
Shuttle bar adjusting screws
3/8" x 3/4" N.C, square head set screw
Washer, 10 ga., 3/4%

Cam shaft

PART
NO.

F 7075
F 7076
F 7078
F 7079
F 7353
¥ 7317
F 7348

F 7227
7227

DESCRIPTION

Shuttle bar drive cam
Roll pin, 1/4" x 1-1/2"
Shuttle bar crank flange
Cam follower
Upper wire guide bracket
Shield
Twister drive chain,
64P # 40
Bushing, twister shaft
Bushing, cam shaft
3/8" x I-1/4" N.C. cap scrow
3/8" x 1" N,C, cap screw
5/16" x 3/4" N.C. cap screw
3/8" x 2-1/2" N.F.H.T. cap screw
5/18" x 1-3/4" N, F.H.T. cap screw



REF.
NO,

18

PART
NO.

F 7519
¥ 1622
F 1633
F 4115
F 4133

F 4134
F 4135
F 758

F 7457
F 1623

F 1620
¥ 7333
F 7335
F 7334
F 7332
F 7571
F 7432
F 7072
F 7063
F 4137

F 4138
T 7570

WIRE KNOTTER

REF.
NO.

23

DESCRIPTION

Clutch w/pawl, 1-3/8"

Clutch pawl

Clutch pawl pin

Spring, clutch pawl

Notched clutch dise with F 4134
bearing, 1~3/8"

Bearing for F 4133 disc

Inner race for F 4134 bearing

Clutch sprocket (32T-460)

Knotter shaft

Washer, 7/16" ILD. x 7/8" O.,D.
x.025%

Clutch pawl pin lock

Angle for chain tightner rod, small

Block for chain tightner rod

Chain tightner rod

Angle for chain tightner rod, large

Knotter mount, L. H.

Intermittent gear

Pinion frame

Bearing, knotter shaft (2 used)

Bushing for F 7072 frame, 1~3/8" x
1-1/2m x 27

Clamp coliar

Knotter mount, R, H,

PART
NOC.

F 7247

F 1431
F 7257
F 7068
F 7076

F 4030
F 4136
T 4159
F 4181
F 15%6

F 246

F 7987
F 4159
F 4160
F 4161

F 7686

DESCRIPTION

Bushing for F 7072 frame,
7/8” ®x 1" xin
Pinion
Twister drive sprocket, 40B25
Pinion shaft
Roll pin, pinion to shaft, 1/4" x
1~1/2%
Roll pin, sprocket to shaft 1/4" x 2
Hardened washer, 1-3/8" L.D,, 16 ga,
Knotter shaft spacer washer, 10 ga.
Enotter shaft spacer washer, 18 ga.
Adapier with 1950 zerk, end of kmotier
shaft
Knotier shaft end washer, L. H.
Shield for knotter cluteh
Washer spacer, 10 ga., I~3/8" LD,
Washer spacer, 14 ga., 1~-3/8" 1D,
Washer spacer, 18 ga., 1-3/8" I.D.
3/8" x 1-1/2"" NC cap screw
1/2" x 3" NC cap screw
3/8" x 3/8" x 2-3/4" Key
1/2" x 2~3/4" NC cap screw
378" x 3/8" x 2" key
3/8" x 1" NC Cap screw

Wire knotter complete with clutch &
brake




19

REF.

PART
NO.

F 4014
F 4015
T 4222

F §57
I 856
F 4205
F 4068
F 4067
F 4223

F 4069

F 4203
¥ 4204
F 5159
F 4225
F 4163
F 4224

F 7637
¥ 7981
F 7982

WIRE BOX AND WIRE GUIDES

DESCRIPTION

Roller for wire guide and needie

Bushing for F 40614 roHer

Wire guide frame only {lower
rear)

Snap ring for ¥ 856 bushing

Wire guide bushing

Wire guide complete, lower rear

Bushing for F 4067 roller

Roller, lower front wire guide

Wire guide frame only, lower
front

Wire guide complete, lower front

Bolt with lock mut, 1/4" x 1"
N.C. Cap screw

Upper wire guide complete with pin

Upper wire guide wear pin

Snap ring for wear pin

Upper wire guide, bracket only

Wire guide bracket, rear

Wire guide bracket complete
with bushing

Wire box divider

Wire box side, front

Wire box side, rear

REF,
NO.
21
22
23
24
25

26

27

PART
NO.

F 7840
F 7641
F 7642
F 7643
¥ 7644

F 7645
F 4191
F 4190
F 7716
F 946

T 7558
F 7556

7557
F 7705
F 7717

F 4210

DESCRIPTION

Wire box bottom slats

Wire box end, left

Wire box divider angle

Wire box base with end plate

Angle for wire alarmm mounting
bracket, L. H.

Angle for wire alarm mounting
bracket, R.H.

Mounting bracket for wire alarm
rod, L. H,

Mounting bracket for wire alarm
rod, R.H.

Rod for wire alarm

Switch only for wire alarm

Wire box mounting bracket

Bottom support plate for ¥ 7555

Bolt with nut, 1/2" x 5-1/2"
N.C. Cap screw

Wire box mounting bracket, R,H,

Brace for ¥ 7557 RH wire box
bracket

4 compartment wire box complete
with braces and harness

Spring for wire alarm rod



20

o

NEEDLE AND YOKE ASSEMBLY

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 F 7569 Needle guard, L. IH. 16 F 7554 Needle yoke drive rod, wire
2 ¥ 7568 Needle guard, R, H. F 4081 Needle yoke drive rod, twine
3 3/8" x 2 N.C, Cap screw 17 F 1550 Needle yoke drive rod end, L.H, thread
4 F 7558 Needle yoke, wire 18 F 1549 Needle yoke drive rod end, R.H. thread
F 7899 Needle yoke, twine 19 F 1552  Bolt, drive rod to needle yoke with nut
5 F 7522 Needle yoke bearing complete, L. H., 20 F 1551 Bolt, drive rod to clutch with nut
wire only 21 F 172 Spacer collar used on twine tie only
6 ¥ 7521 Needle yoke bearing complete, R.H, 22 F 7552  Bolt, needie to yoke with nut, 1/2" x
" wire only 3-1/4" carrisge
7 ¥ 7523 Bearing for F 7521 and F 7522, KP12A 23 F 7652 Plunger dog return lever
wire only 24 F 7845  Bushing for plunger dog return
8 F 4150  Needle yoke bearing, R.H. and L, H., lever, T/8t x 1" x 7/8"
twine only 25 F 1517  Plunger dog return spring
] 1/2" x 1~3/4" NC cap screw 26 F 7524  Phmger dog return rod
1/2" x 2-1/4" NC cap screw 27 F 7526  Clevis for dog return rod
10 F 7711 Needle, wide bage, wire 28 F 7527 Clevis pin for F 7528 clevis
11 F 1611 Needle, cast iron curved, twine 29 ¥ 7547 Plunger siop dog
12 F 1702 Shim for wire needle yoke bearing 30 I 7588 Plunger dog pin
¥ 170t Shim for twine needle yoke hearing 31 ¥ 7973  Holder for needle twine guide
‘ 13 F 4014  Roller for needle and wire guide, 21/32" bushing
bore 32 F 857 Snap ring for ¥ 856
= 14 T 4015  Bushing for F 4014 roller 33 T 856 Twine guide bushing

15 F 4616  Bolt, needle roller



21




o
o™

OSTP 9YBIQ PUR ATQUUIOSSR ‘88 8T "IFRUS WIOM IOIOWY CEOUSEM 669 4
YOO /M CASER JBUS I0]JOWD] SUIM], LE08 A 23 $1 “IFEYS mMIoM F90W] FISUSBA ey J
‘Asse oyeiq 3 “'Lgse yono ‘88 (T “IFeys wLiom I9POW ‘Isysem 189 4
Ssymont/m sjapdoron “Asse I9yjouy UM, 9808 A "8 87 ‘IIRUS wroMm IXJOW] ‘IOUSEM 099T 4 ¥8
1IBYS ULIOM IDJI0UY FLRL A g€
ugeo” Wiom I9pjouy ‘uotuld €184 A ey
‘roysem xeouds uorurd Yooy I1ig Ien0UN 6908 4 urd [loy 2.8L A 18
020" O8I ISPIOY SUIM] *UOHIEF  T.8L A 0%
‘reysea doords votuid jooy [{iq 19poud 8908 O L9 IOUBSIO OSIp owWMT, 0484 A 82
88 87 ‘aoysem Jeords yrys sepouy 191% 4 DS SuImT, 6982L i 27
88 $1 ‘aoysem yoords jyeys 190Uy 091% 4 99 JapfOl FUIM 8982 Lz
JASYSEM DU RS T30S 9%% A 9 310q JOPTOY QUM ], L98L A 9%
Pasn g L1 ‘xeouds 3yBys Jo9110UWy 9908 4 79 HIBO JOOi J9p10UY IS08 & cy
IO aALp Jadulp outml “yfod U84 J g9 mu M8J08 *[pB WD YOOy J9jjouy 6F6L 4 ¥%
(22~00%9) 2ALIp 103Uy surmy ‘Iaf[0y 0L8 A 29 MBI08 dB) AN W2/T-T X ,9T/2 1544
‘28 8T “19yusem Joords IFEYs JXoj0Us 19TF 4 2] Burxds Sunsn(pd T80 ooy I9j10usf 1¥6L & b
"8 01 “xeysem Joords Prys 1opouy 6917 A 08 #8108 Supsnipe ures Yooy I0NOUS] 8¥6L 7
UL 33 S wae SfTy 868L A 65 Mo 1891s Yooy 910U “UCIUL] 00LT A [thd
ISYSEM JFEUR UIXIB SJIUSE 568L A 29 saxos ded DN WF/I-T X uw8/g (33
mexos deo 7 ¥ ,8/8 LS To831A} 0408 & XOf U1 TL68 4
lwed yomnyo ‘xaysem $B9T 4 og ooy [11q Ie3jouy T98) & I0F J9881a,  QL08 4
WBreays Y9y 884 4 g 100Y¢ TIq Iop0wy 1984 I 81
J06 97 z8sy I $Q JOYSBA WAL U] (0982 A LT
Joinge J830w] 107 PN 1864 A g8 MII0Y OJTIE] SUEM], 698L J 91
AOYOUR pray 19103 I88L A 44 SJTUY SUIMT, 6708 A St
#ex08 dBs ON T X u8/8 1§ 919TdUI0D WLTB BYUY 0808 I ¥l
V09 ‘yonio xeyoty ‘1oyoocady g81 08 utd wre oy $Q8L er
90BI ASUM]  GETF I 74 urd urre ofry Aof Burr deus 984 4 gl
Sumed  FETF I 8% ) wg/6-T “JByS aonouy  S208 4 Tt
Surreag Ha1oz yim I99depy 98T A 0t
PETRA/ % OSIP oM POYNION 88T+ & ¥ 28 97 “'0°T .R/g-T *IoUSEM DOUSPIRY  981F 4 8
med gomnto Supadg ST X 9% ATuO 2UIBIY Xop0uy £¥6L A g
Imsd gonTd 80T J =172 JB98 Wed 180wy gF6L 4 L
uwid wed yomin 2897 A ¥ wB00° ‘x9Ysem Jaoeds I7RYS Iepouy 8L6L A
qooy urd (med yomiy 0797 4 &% W0TO" "¥oysem 1ooeds JPRUS JoR0UM  LL6L I
yeys ,8/c-1 ‘iaed/m gomiy 416 a4 ZF 88 g1 ‘Toysem zeowdw 1reys aopous]  191F 4
#1085 dBD "O'N LI X u8/t 17 22 7 Iaysem aeoeds jJeys Jom10ty 097TF &
LET-0018 # ‘Burx deug 908 I 0¥ *23 01 “1oysem xsords jyuys aanoUs] 6CTF & 9
"H'H YUnour Iepjony ouimy, 28614 4 68 ub/I-T X ,8/8 “A93 JInIpoom g8 I 4
"HT “JUROUL I9J}0UN SUIMT, 166L A 3¢ 2301d oD 2RI I910SE ggog g ¥
pesn g “Supds xepioy sumy, 8808 & I B8 $1 ‘roysem ssoeds 1FBEUS I90UN 091% 4 £
9jo[duioo Jeys pue ULIOM JOROWT  9LBL I 98 JTBI[0D 186 ,8/8-T g
Apio wixom IoRoUY G182 4 b uB/E-1 ‘BurIveq JJEYS Jeyouy  £90L 1
NOUEdIEDSEd ‘ON ‘ON NOILHYDSIa ‘ON ‘'ON
1iavd 43y Ldvd Erk

HALLONM INIML




23

REF.
NO.

1

Gy @

W~

PART
NO.

F 1295

F 1343
F 1345
F 1346
T 1347
F 181

F 1672

F 7885
F 1204

F 1343
F 1344
F 1346
F 1347
F 1517
F 1290
F 7895

TWINE FINGERS, GUIDES AND BOX

DESCRIPTION

Ball joint, twine finger drive, L. H.
thread

Ball only, for ¥ 1295

Body only, 1..H. threads for F 1285

Threaded plug for F 1295

Half bearing & spring for F 1285

Bushing, twine finger

3/8" x 2~1/2", Grade § carriage
boit with nut

Twine finper

1/4" x 1-1/4" N.C. Cap screw

Ball joint, twine finger drive, R.H.
thread

Ball only, for F 1294

Body only, R.H, threads for F 1294

Threaded piug for F 1294

Half bearing & spring for F 1284

Spring, twine finger return

Bearing, twine finger drive rod

Twine finger drive shaft assembly

REF.
NO.

PART
NO,

F 7888

F 570
F 7854

F 7887
F 1465
I 7690
F 7136

F 7681

¥ 7889
F 7890
F 7541
F 7891
F 887
F 856
F 524
F 7898

DESCRIPTION

Twine finger stop bracket
1/2"x 1-1/2" N.C. cap scyrew
Roller, twine finger drive, 6200-22
Bolt, twine finger drive rolier
1/47 x 1" N.C. cap screw
Twine finger drive rod
Twine hox, {4 compartment)}
Twine box, (8 compartment}
Bracket for mounting

4 compartment fwine box
Bracket for mounting 8 compartment

twine box
Twine tension base
Twine tension top
Twine tension spring
Twine tension assembly
Snap ring for F 256
Twine guide bushing
Holder for twine guide bushing
Twine guide bushing holder



Y S

REF.

0o =3 Ul W BY R %

PART
NO,

F 7927
F 7541
F 7928
F 7929
F 7930
F 7931
F 7932
F 7833

F 7890
F 7889
F 7891
F 7898
F 857
F 856
F 7634
¥ 7935

F 7836

24

TWINE BOX AND TWINE GUIDES

DESCRIPTION

Twine box hold down rod

Spring, twine box hold down

Set collar, 5/16"

Twine box side

Twine box end

Twine box hold down

Twine box bottom

Twine box top section

3/8" x 3/4" flat head machine serew

Twine tension top

Twine tension bage

Twine tension assembly

Twine guide bushing holder

Snap ring for F 856

Twine guide bushing

Twine guide bracket

Twine box hold down bolt

1/4" x 1/2" flat head machine
sCrew

Twine box complete, 9 compartment
large plastic twine ball, Ref, 1-18

REF.
NO.

20
21

31

32

33

PART
NO.

F 7937
¥ 6318

F 7556

F 7938
F 7939

¥ 524
F 7973

¥ 8064
F 7974
F 7555

F 7985

F 6317

DESCRIPTION

Twine box bracket

Twine box elamp

3/8" x 5" NC Cap screw

Bottom support plate for F 7555

1/2" x 5-1/2" NC cap serew

Twine box base tube with end mount

Twine hox mounting bracket, R.H,

3/8" x 1'* NC cap screw

Holder for twine guide bushing

Holder for needle twine guide
bushing

Twine box, 6 compartment, dome
lid

Twine box, 8§ compartment, dome
Lid

Twine box tube mounting bracket,
left hand

Twine box, 9 compartment, large plastic
twine balls, complete with base tube
and mounting brackets :

Twine box bracket



25

BALE CHUTE AND WEIGHT INDICATOR

REF. PART REF. PART
NO. NO, DESCRIFHION NO. NO. DESCRIPTION
1 F 7601 Bale chute, frame only 10 F 993 Bushing for shock absorber
2 F 7655  Bale turner i1 F 1638 Shock absorber support
3 F 7656  Bale skid 12 F 1639 Cable bracket
4 F 7657  Bale skid bracket, 2used 13 F 987 Weight indicator bracket
5 F 7624 Flat chute adapter for combination 14 F 998 Indicator hand
chute 15 F 268 Indicator return spring
] F 7658  Button head bolt, 1/2" x 1-1 /2" 16 F 999 Mounting angle for F 7236 sheave
i F 7659 Chain, bale chute i7 F 994 Shield for F 4067 roller
8 F 108 Spring, bale chute, 2-tie turning 18 F 4068 Bushing for F 4067 roller
F 985 Spring, bale chute, 2~-tie flat 19 ¥ 4067 Roller for F 7236 sheave
9 I 688 Shock abgorber 20 F 995 Plate for ¥ 4087 roller

21 F 990 Cable clamp, 1/8" (2 used)

23 F 7661  Indicator cable, 1/8'" aircraflt 65"

23 F 7236 Sheave complete, bale weight
indicatoy



REF.
NO.

O s S

13

[s2]

PART
NO.

FT 153
FT 198

FT 199
FT 200
FT 19

FT 14
FT 11
FT 137

V4

TENSION CONTROL RAM ASSEMBLY

DESCRIPTION

Single ram assy., complete

3" eylinder complete with top and
bottom

Cylinder frame

Pressure hose, ram to ram, 8"

Bushing for FT 14 (1" x 1-1/4" x
5/8”)

Cylinder bottom with bushing

Piston

Back up ring for FT 12 (MS~258782
-37)

REF.
NO.

9
10
11

12
13
14
15
16
17
18
19
20

PART
NO.

FT 12
FT 1o
FT 18

FT 15
FT 13
FT 73
FT 74
FT 75
FT 107
FT 18
FT 136
FT 201

DESCRIPTION

O-ring for piston

Cylinder

Tie bolt, 3/8" x 7" N.F.H.T. with
nut {4 used)

O-ring top seal

Cylinder top

Nipple, 1/4" x 1-1/2"

Tee, 1/4"

Pipe plug, 1/4"

Union Swivel, 1/4"

Street elbow, 1/4"

Pressure hose, bypass to ram, 24"

Receptical for dual rams

6



27

wm
Co\—i @

REF.
NO.

1

O W00 =T o U ks G b

e

PART
MO.

FT 132

T 50
FT 194
FT &7

FT 68

FT 177
FT 178
FT 209
FT 210
FE 179

FF 123
T 211
FT 213
FT 61
FT 62
T 136

TENSION CONTROL BYPASS BOX

DESCRIPTION

Bypass box complete with 1/2"
return hose, less pressure
hose

Bypass box cover

Bypase box

Bypass lever

Key, 3/16" x 3/16" x 1"

Spacer, penetration wheel arm

Penetration wheel arm

Penetration wheel with bearing

Washer, 14 ga,, 3/8" x 5/8"

Wagher, 18 ga., 3/8'" x 5/8%

Bearing, penetration whee
(BR 9904) :

Washer, 3/8"

Button head bolt, 3/8" x 1"

Adjusting screw tension spring

Adjusting screw (eyebolt)

Wing nut for adjusting screw

Pressure hose, bypass to ram, 24"

REF.
NO.

PART
MO,

FT 107
FT 72

T 74

FT 150
FT 191
FT 187
FT 185

FT 193
FT 188

FT 184

T 87
T 63
FT 53
FT 54
FT 55

FT 58

DESCRIPTION

Union swivel

Pipe nipple, 1/4" x 3"

Tee

Pressure hose, pump to bypass 90"

Bypass return hose, 1/2" x 53"

Hose clamp, 1/2v

Bypass assembly complete for
1/2'" return hose

Hose nipple (1/2" hoge)

3/8" street elbow, weatherhead
(3400 x 3/8™)

Bypass cylinder, 1/2" hose
(8q. stock)

Bypass check pin

Spring, bypass check pin

O-ring, bypass

Plunger, less nuts

Jam nut, 5/8"

1/4™ x 1~1/4" N,C, cap screw

U-bolt



REF.
NO.

PART
NO.
T 537

FT 536
¥F 193
FT 187
FT 191
FT 101

FT 528
FT 542

T 638

FT 539

FT 197
FT 114
FT 113
BT 527
FT 525
FT 508
T 510
FT 503
FT 509
FT 511
FT 541
¥T 507
FT 504

TENSION CONTROL PUMP ASSEMBLY

DESCRIPTION

Pump and tank assembly
complete, less hoge 1 /20

Tank onky for 1/2'" hose

Hose nipple 1/2" hose

Hose clamp 1/2"

Return hose 1/2"

Sprocket, driven 22T

Flat washer 9/16%

Nut 5/8 BAE jam

Tank cover gasket

Tank cover

Cap screw 5/16" x 3/4" N.C.

Washer seal for tank cover bolis
5/16"

Cap screw 7/16" x 3/4" N.C.

7/16" flat washer

Washer seal for pump mounting
bolts 7/16"

Chain, pump drive, 69P. # 41

Comnecting link, # 41

1/2 (offset) link, # 41

Pump base gasket

Crankcase, 7/16" tapped hole

Crankshaff bushing, inner

Anchor pin for FT 508 bushing

Crankshafi

Crankshaft bushing, outer

Anchor pin for FT 509 bushing

Gasket for FT 504 retaining ring

0Oil seal (450045)

Retaining ring

MO,

28

30
31
32

‘33

34
35
36
37
38
39
46
41
42
43
44
45
46
47
48
49
50
51
52

53
54

55

PARY
NO.

FT 500
FT 506
T 505
FT 524
FT 521
FT 535
FT 18

FT 534
FT 82

FT 517
FT 513

FT 512

FT 514
FT 519
FT 518
FT 530
FT 150
ET 107
FT 529
T B33
FT 157

FT 523

DESCRIPTION
Allen screws for retaining ving
1 /4n x 3 /411
Connecting rod
Pigton pin
Piston
Head
Head gasket
1/4" x 6" pipple
Street elbow, 1/4"
7/18" high collar lock washer
7/16" Allen serew
1/4" x 2 njpple
90° elbow
Check valve pin (intake)
Check ball spring (2 used)
Check ball (2 used)
Gasket (2 used)
Plug
Check valve pin (outiet)
Filter assembly
Pressure hose, pump to bypass
Union swivel
Outlet gasket
Washer for FT 528
Sprocket, drive for hydraulic
pump
Woodrulf Key, 1/4 x 3/4t

Pump complete less tank (Ref. No's.

20 to 46 incl.)
3/8" street elbow

28



29

REF.
MO,

o [N ol

PART
NG.
F 1076
F 1085
F 1084

T 1083
F 1095
F 1414
F 1415
¥ 1416

F 1601
F 1093

F 14311
F 1778
T 1407
F 1410
F 1779

P.1.0. GEAR BOX

REF.
DESCRIPTION NO.
Cap, drive shaft bearing (open end) 1l
Seal, drive shaft (CR186112)
Bearing cup, pinion and drive
shaft (LM 48510} 12
Bearing cone, pinion and drive 13
shaft (LM 48548) 14
Gasket, (.005 thick) for F 1076
and F 1078 15
Gagket, (.010 thick) for F 1076 16
and F 1078
Gasket, (.015 thick) for F 1076 17
and F 1078
Gasket, {1/32" thick) for F 1076
and F 1078
Drive shaft

Key, drive shaft and sheave,
5/16" x B/16" x 2"
Bevel gear, 39T, for 540 rpm box
Bevel gear, 34T, for 1000 rpm box
Case for gear box
Pinion and shaft, 13T for 540 rpm box
Pinion and shaft 21T for 1000 rpm
box

PART

NO.
F 2417
F 1418
F 1419
F 1078
F 1087
F 1421

F 1420
F 1409

F 1720
F 1412
F 1413
F 1780

F 1781

DESCRIPTION
Gasket (005 thick) for F 1409
Gasket (010 thick) for F 1409
Gasket {,015 thick) for F 1409
Housing, pinion shaft bearing
Snap ring, pinion shaft
Grease seal for pinion shaft
{CR256112)
Steel shim (,003 thick)
Cap, drive shaft bearing (closed
end)
Vent

Gear box complete less sheave,
540 rpm

Gear box complete with sheave,
540 rpm

Gear box complete less sheave,
1006 rpm

Gear hox complete with sheave,
1000 rpm



SRR

REF.
NO.

1

2
3
4
§
6
7
8
9
10
il
12

PART
NO.

Flle1

F 952

F 958
F 959
¥FT 25

F 246
¥ 963
F 956

P.7. 0. DRIVE SHEAVE AND CLUTCH

DESCRIPTION

Sheave, PTO single groove
(540 RPM)
1/2"x1-1/2" N, F.H, T, cap screw
Cap for F 1165
1/4" x 1" socket head cap screw
Filler plug (DP6)
Gasket, filler plug
O ring seal
3/8" x 1" N,F.H, T, cap screw
3/8" external star lock
Washer, drive shaft end
Gasket, drive shaff end
Bearing, outer (SKF 6211)

REF.
NO.

PART
NO.

F 960
F a0z
F 961
F 1165
F 951
T 954
F 955

I 962

F 1063
Ilz21
F 1222

DESCRIPTION

Thrust washer

Clutch for ¥ 1185 hub

Snap ring (RR 350)

Hub for F 1161 sheave

Hub for over-running clutch

Seal for clutch (CR/28635)

Bearing, inner w/seal
(SKF 6211~RSJ)

Snap ring (RR. 383)

Shield for sheave

Shield for PTO flywheel

Bracket for F 1221 shield

30



31

REF.
NO.

-3 Q0 O Q0 BO

PART
NO.

F 1105
F 889

F 8041
F 8042
F 8043
F 8047

T 1727
T 8046
F 8045
T 8044
F 8048
F 7371

P.1.0.

DESCRIPTION

/27 % 3" N.C. cap screw w/nut

Yoke only, 1-3/8" bore (2 used)

Universal cross repair kit

Yoke & shaft

Shield bell

Inner shield tube

Square shaft, "U" joint and shield
assembly

Nylon support bearing

Outer shield tube

Shield bearing

Bleeve, fube &bearing stub

Stub shaft, tube & shield assembly
Snap ring for bearing holder

REF.
NO.

REAR DRIVE LINE

PART
NGO,

F 7370
F 7369
F 7368
F 7372
F 7361
F 7692
F 7377

F 7979
F1i065

F 1064
¥ 1066

DESCRIPTION

Bearing for holder (8507)

Bearing holder

Bearing assembly for P.T.0. drive Line

Bearing assembly adjusting bracket

Snap ring, external for P.T.O. shait

Bearing assembly swivel bracket

Front universal joint shield

1/2" x 1-1/4" N,C,H,T. cap screw

Rear P,T.0, drive line assy. complete
w/plastic shield

Bracket for F 1066 shield, long

Bracket for F 1066 shield, short

Shield for wiversal joint



REF.
NG,

b T N AL L

[#.e]

PART

NO.

F 1755
F 1752
¥ 1743
I 889

F 1756
F 1757
T 1758

F 1759
F 890
F 892

F 1749
Fli44

P.1.0. BALL SLIP FRONT DRIVE LINE

DESCRIPTION

Shaft, splined w/welded yoke

Tube w/welded yoke

Bal cage

Cross assembly

U~joint, and tube assemhly

U~joint, and spline shaft assembly

U~joint, tube and free-wheeling
guard assy.

U~joint, spline shait & free-wheeling
guard assy,

Yoke, quick-detachable, w/1-3/8"-6B
splined bore

Bearing, nylon

Seal, rubber

Ball

REF.
NO.

PART
MQ.

F 1754
F 1753
F 1746
F 1728
F 881

F 1747
F 1745
F 1727
F 1751

Fiz4

F 7910

DESCRIPTION

Guard tube and bhell, inner
Guard tube & bell, cuter
Snap ring, internal

Snap lock Ring

Thrust wagher

Ball stop washer

Ball stop washer

Nylon support bearing
Grease fitting (5042)

Ball slip telescoping shaft
assembly, 540 rpm

Telescoping drive line
assembly w/21 involute
spline, 1000 rpm

32




33

REF.
NO.

1

I B W) I SR B )

10

12
13

i3
i8

PART
NO.

F 1025
F 1026
F 1451

F 1658
F 1015
F 508C
F 5559
F 1003
F 1130

¥ 1013
F 1014
F 1129
F 1011
Fiolz
F 3554
F 1433
F 1002
F 5545
¥ 1005
F 1004

F 1008
F 1452

THROTTLE AND TENSION CONTROL STAND

DESCRIPTION

Control box complete, baler
mounted

Control box complete, tractor
mounted

Control box complete less cable and
standard

Standard only

Chain, throttle control 4"

Cable stop, throttle control

Beech nut with nut and washer

Friction disc

Cable complete for ifension.conirol
24 feet

Conduit, tension control 24 fest

Wire, tension control 25 feet

Cable complete for throttle control 12 feet

Conduit, throttle control 12 feet

Wire, throttle control, 13 feet

Knob for throttle lever

Throttle levey

Conical washer

Swivel fasteners (throttle)

Adjusting stud nut {tension}

Indicator fension control

Control box

Control box cover

REF.

NO.

PART
NO.

F 1006
F 1131
F 1007
F 1017
F 1018
F 10290
F 101¢
F 14583

F 1454
F 1455
F 1447
F 1456
F 7207
F 1016
F 7013
F 1021

F 5264
F 137l

F 1458
F 1459

F 1448

DESCRIPTION
Adjusting rod
Thrust bearing
Control knob for F 1006
Mounting base angle
Mounting base plate
Clevis pin 3/8" x 1"
Haivpin cotter key
Cable complete for throttle control
F 1458,7 feet
Conduit, throttle control, 7 feet
Wire, throttle control, 8 feet
Throttle control box only
Standard only for throttle control
Angle bracket for VG4D throtile
Angle hracket for VH4D, VE4D and VF4D
Throtile cable bracket VG4D and V461D
Throttle cable bracket VH4D, VE4D and
VF4D
Clamp, throttle cable
Throttle control complete with cable
and standard
Throttle complete with standard, ‘ _—
less cable —
Throttle box complete with cable,
less standard
Throttle box complete less cable
and standard



S T

REF.
MNO.

o O s Qo b o

o =1

10

12
13
14

PART
NO.

F 1688
F 1689

T 7046
F 7295
F 853

F 5232

T 7048
F 5233

F 1736
I 8067
Flieol
F 1499
T 5499
F 7742
F 7743

34

FUEL TANK, BATTERY AND LIGHTS

DESCRIPTION

Fuel tank with cap

Fuel tank cap for ¥ 1688 and F 5847
tanks

Fuel tank strap {2 used)

Fuel tank mounting bracket, {2 used)

Felt for tank straps — set of four

Straight fitting for gas line (268P-1/4"
x1/8M

Fuel line only, 62"

Elbow fitting for gas line 269P~1/4"
x 1/8"

Ball hitch complete with ball

Hitch ball for F 1736

Bolt for battery box, (3/8" x 8

Battery, 12 volt

Battery hold down bracket
Battery cable {ground) 12 volt
Battery cable (insulated) L2 volt

REF.
NO.

15
16
17

18

19
20
21
22

23

PART
NO.

F 14587
F 1565
F 5842
F 5941

¥ 8059
F 8060

F 862

F 17T
F 8061
F 8062
F 8063

DESCRIPTION

Horn, wire alarm, 12 volt

Light, fush mounted, 12 voli

Sealed beam unit, 12 volt

Sealed beam unit, 12 volt (comb. red
& clear)

Light, front and center, 12 volt, Shock
mounted

Light, rear combination, 12 volt, Shoeck
mounted

Switch for lght kit

Wiring harness for F 1667 light kit

Mounting bracket, front Light

Mounting bracket, rear light

Light Kit, 12 volt witk 2 — ¥ 8059
1 F 8060, 1 — F 1505, 1 - T 862,
1—-F&8061,1~F 8062 and F 1777
wire harness



35

REF.

[NV L %

o b
HO®ooW!

et
Bo

13

PART
NO.

¥ 1760
F 1761
F 1762
F 1763
F 1764
F 1765
F 1766
F 1767
F 1768
F 1769
F 1774

F 1971

15

12

o L1

MULTI-LUBER CENTRALIZED LUBRICATION SYSTEM

DESCRIPTION

Stop plug for Multi-iuber

Gasket for Multi-luber

Cap for Multi-luber

Lock washer for Multi-luber
Hex screw ior Multi-luber

Plug for Multi-luber
Compression nut for Mulii~luber
Plug for Multi-luber

Gasket for Multi-luber

Adapter for Multi~luber

Injector pump for Multi-luber, Ref.

1-10
Coupler, straight shap on for
Multi~luber

REF.
NO.

13
14
15

16
17

18

PART
NQO.

F 1772
F17i3
F 1770

F 1782
F 1783

F 1784

F 1776

DESCRIPTION

Coupler, 90° snap on for Multi-
“luber

Lubricant reservoir for Multi-
luber

Tubing, 1/8'" L.P, Nylon
{60 ft. used)

Street elbow, 1/4"

Mounting bracket for Mulii-
luber, twine

Mounting bracket for Multi-
luber, wire

Multi-luber complete w/reservoir,
60 ft. tubing & 12 couplers



ey FReemact
{tMm AP prameb Rfo

L e—
My orit®

EXTRA ITEMS

REF. PART REF. PART
NO. NO. DESCRIPTION NC. NO. DESCRIPTION
1 F 1698 Trailer hitch frame 12 F 638 Spring, bale counter
2 F 736 Trailer hitch angle for clevis pin 13 F 637 Chain, bale counter
3 ¥ 1697 Holland hitch for trailer hitch 14 ¥ 7671 il can with pump
4 F 800 Hydraulic gauge (2000 lbs,) F 7728  Bprieg for pump
5 F 1511  Oil filter cartridge 4 thread base 15 F 7721 U bolt, grease can
(VH4D and VG4D) 18 Favz2 Grease can clamp base
T 5922  Oil filter cartridge (V461D) 17 F 7673  Nylon tubing, pull-type baler 20"
6 F 664 Bullgear grease {2 Ib, can) 18 7T Adapter, 2 used {51942)
F 874  Bullgear grease (I gal) 10 Ibs. 19 F 7677  90° brass elbow (2 used)
T F 649 Freeman red baler paint (1 gal.) 20 FT 72 1/4" x 3" pipe nipple {2 used)
F 942 Freeman red baler paint (1 qt.) 21 FT 74 1/4" pipe tee
F 1675 Freeman white baler paint (I gall) 22 F 7723 Clip for grease nipple (125 jiffy)
¥ 1676 Freeman white baler paint (I gt.} 23 F 7676 909 nylon elbow 2 used
8 F 770 Freeman red baler paint, spray can 24 ¥ 7609 Quickset lubricant 1 gt.
¥ 1877 Freeman white baler paint, spray F 7626  Quickset lubricant 1 gal.
can 25 F 7617  Bullgear luber kit
9 ¥ 4193  Wire splicer 26 1732 Trailer hitch frame with HoHand
10 F 7391 Bale counter mounting angle hitch
ey 11 F 304 Bale counter (Veeder Root) 27 F 733 Trailer hitch frame with pin
e F 635 Arm w/screw for F 304 hitch

F 636 Reset knob for F 304 28 F 7735 Grommett

36



INTENTIONALLY BLANK



